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ead all of this leaflet carefully before you
start using this medicine because it

ontains important information for you.
Always use this medicine exactly as described

n this leaflet or as your doctor, pharmacist or
s \Urse has told you.
- Keep this leaflet. You may need to read it

’L again.

Ask your pharmacist if you need more
information or advice.

FY8U must talk to a doctor if you do not feel

! better or if you feel worse after 6 months

- If you get any side effects, talk to your
doctor, pharmacist or nurse. This includes
any possible side effects not listed in this
leaflet. See section 4.

N THIS LEAFLET:

F.What NiQuitin Mint 2mg and 4mg
Lozenges are and what they are used
for

.What you need to know before you take
NiQuitin Mint 2mg and 4mg Lozenges
.How to take NiQuitin Mint 2mg and 4mg
Lozenges

.Possible side effects
.How to store NiQuitin Mint 2mg and
4mg Lozenges

6.Contents of the pack and other

‘ information

1. What NiQuitin Mint 2mg and
4mg Lozenges are and what
they are used for

NiQuitin Mint 2mg and 4mg Lozenges are

sed to help people stop smoking. This type of
reatment is called Nicotine Replacement
Therapy (NRT).

iQuitin Mint 2mg and 4mg Lozenges can
reduce your urge to smoke by providing some

f the nicotine previously inhaled from

igarettes and helps you resist cigarettes.

iQuitin Mint 2mg and 4mg Lozenges do not

ave the health dangers of tobacco because
they do not contain the tar or carbon
Ponoxide of cigarette smoke.
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PACKAGE LEAFLET: INFORMATION FOR THE USER

| NiQuitin Mint 2 mg and 4mg Lozenges

Nicotine

This medicine contains: ‘

¢ nicotine resin which when sucked, nicotine
is released slowly from the resin and ‘
absorbed through the lining of the mouth.

~wwor

This nicotine relieves some of the cravings

and unpleasant withdrawal symptoms, such ‘ —
as feeling ill or irritable, that smokers E

frequently feel when they try to give up. ‘

If possible, when giving up smoking these

lozenges should be used with a stop smoking- |-
behavioural support programme. For further ‘
information talk to your healthcare

professional.

2. What you need to know
before you take NiQuitin
Mint 2mg and 4mg
Lozenges

Do not take this medicine if you:

¢ are allergic to nicotine or any of the other
ingredients (listed in section 6)

e are a non-smoker

e are under 12 years of age.

o suffer from phenylketonuria, a rare inherited
metabolic disorder

e are allergic to soya or peanut, because this
product contains soya oil ‘

Warnings and precautions

Talk to your doctor, pharmacist or nurse before

using NiQuitin Mint 2mg and 4mg Lozenges if ‘

you:

¢ have heart or circulation problems including
heart failure or stable angina (episodes of
chest discomfort that are usually predictable)

e have a recent myocardial infarction, ‘
unstable or worsening angina pectoris
including Prinzmetal angina or a recent
cardiovascular accident. You are encouraged‘
to stop smoking without any nicotine
replacement therapy (NRT) unless your
doctor tells you to use them.

¢ have high blood pressure

e have occlusive peripheral artery disease -
which is a narrowing of the blood vessels
outside of your heart

e have moderate to serious liver or kidney
problems because you may be more
likely to get side effects
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